

# National Essential Drug List Medication Review Process

## Primary Healthcare

### Component: Sexually transmitted infections

---

#### MEDICINE REVIEW FOR THE USE OF AZITHROMYCIN IN THE SYNDROMIC MANAGEMENT ALGORITHMS FOR THE MANAGEMENT OF SEXUALLY TRANSMITTED INFECTIONS (STIs) IN SOUTH AFRICA

**Date:** 16 March 2014

#### **Approach**

Firstly, the use of azithromycin in modern STI management is reviewed. Following this review, a table is presented outlining the advantages/disadvantages of incorporating azithromycin to replace doxycycline in genital discharge syndromes and their complications, as well as to replace erythromycin in the treatment genital ulceration. The most important advantages and disadvantages is bolded in the table to assist the reader with prioritisation.

#### **Properties of azithromycin that favour its use in the management of STIs**

Azithromycin is an azalide derived from the macrolide class of antibiotics.[1] Compared with erythromycin, it has better oral absorption, better tissue penetration, and a wider spectrum of activity.[2] Azithromycin inhibits RNA-dependent peptide synthesis by binding to the 50S ribosomal subunit. Tissue levels are up to 100 times higher than plasma levels - tissue depletion half-life is 2-4 days.[1] After administration, azithromycin is present at high concentration in phagocytes resulting in high concentrations being delivered to the site of infection.[1] Azithromycin has activity against several bacterial STI pathogens, including *Neisseria gonorrhoeae*, *Chlamydia trachomatis*, *Treponemapallidum*(syphilis), *Haemophilusducreyi*(chancroid), *Mycoplasma genitalium* and *Ureaplasmaurealyticum*. Azithromycin is safe to use in pregnant women and women who are breast-feeding; this contrasts with doxycycline, which is currently the first-line treatment for presumptive chlamydial infections.

#### **Advantages of single-dose therapies to treat STIs**

For many STIs (e.g. gonorrhoea [2g], chlamydia [1g] and chancroid [1g]) azithromycin can be administered as a single dose which assists with compliance and also allows directly observed therapy to be undertaken by the attending health care provider. The World Health Organization (WHO) recommends single-dose and oral therapy as one of the key criteria for the selection of STI drugs[3]. This compares with the 7 day course of doxycycline 100mg 12-hourly that is currently used to treat presumptive chlamydial infections in many of the STI syndromes, including the male urethritis syndrome (MUS), lower abdominal pain syndrome (LAP), and vaginal discharge syndrome (VDS).

#### **Emergence of multi-drug and extensively-drug resistant gonorrhoea**

*Neisseria gonorrhoeae* has demonstrated a remarkable genetic capacity to acquire antimicrobial resistance determinants. With the development of widespread resistance to the fluoroquinolones, South Africa, along with most countries in the world, moved to the use of third generation extended spectrum cephalosporins (ESCs) as first-line therapy for gonorrhoea. Many regard ESCs as the last antimicrobial agent class suitable for widespread single-dose single-agent therapy. Among the oral ESCs, only cefixime has met the criterion on the lower bound of the 95% confidence interval for effective treatment of pharyngeal gonorrhoea as defined by the WHO recommended cure rate of 95% or greater.[4] However, following widespread use of oral ESCs in Japan, gonococci with reduced susceptibility to these agents emerged in Japan in 2001 and were associated with cefixime treatment failures.[5-7] It was noted early on that, whilst these early strains were generally resistant to fluoroquinolones and penicillin, they remained susceptible to intramuscular ceftriaxone, albeit with raised ceftriaxone MICs compared to fully susceptible strains.[5] More worrying has been the recent emergence of XDR *N. gonorrhoeae* strains among CSW and MSM populations which are characterized by high ceftriaxone MICs.[8-10] The first such gonococcal strain (H041) possessed a ceftriaxone MIC of 2-4 mg/l and was isolated from the oro-pharynx of a Japanese female CSW in Kyoto in 2009.[8]

### **Current recommendations for dual drug therapy to avoid further escalation in ESC-resistant gonorrhoea**

Both the US Centers for Disease Control and Prevention (CDC) and, in the UK, the British Association for Sexual health and HIV (BASHH) and Public Health England's Gonococcal Resistance to Antimicrobials Surveillance Programme (GRASP) Action Plan for England and Wales now recommend that gonorrhoea is treated with an injectable ceftriaxone [250mg USA; 500mg UK] and single dose oral azithromycin [1g] as first-line therapy.[11-14] Australia has also recommended dual therapy for gonorrhoea with the same regimen as is recommended in the UK (i.e. higher dose ceftriaxone and azithromycin).

### **Current situation regarding ESC-resistant gonorrhoea in South Africa**

The syndromic management approach to treat gonorrhoea in the public sector makes it difficult to define the problem on a national level as samples are not taken for microbiological investigation and determination of gonococcal susceptibility profiles. To date, the limited surveillance that has been undertaken by the Centre for HIV and STIs at a small number of public sector primary healthcare clinics since 2007 suggests that gonococci are still susceptible in the populations accessing these clinics, which tend to be heterosexual and predominantly black African individuals with low income.[15]

The NICD, however, has received and confirmed the existence of four cefixime-resistant gonococci from Ampath Laboratories. These isolates came from the urethral pus of four white men-who-have-sex-with-men (MSM) who acquired their gonorrhoea in Johannesburg (n=3) and Cape Town (n=1).[16,17] One of these four men had a history of treatment failure with cefixime. These isolates were genetically identical by NG-MAST and MLST typing methods and appear to be part of a successful international clone that has been associated with cefixime treatment

failures in Asia, Europe and North America and have been associated with transmission networks involving MSM.[17] Historically, antimicrobial resistant gonorrhoea traditionally emerges as a clinical problem in high-risk core groups such as MSM and commercial sex workers before these strains spread into the general population through bridging.[18]

Accordingly, it is almost inevitable that South Africa will face the emergence and spread of cefixime resistant gonorrhoea within the country's heterosexual population within the next 5 years unless action is taken now in order to try and slow down or arrest the emergence of these ESC-resistant strains through provision of dual therapy in the form of an ESC (either oral cefixime or intramuscular ceftriaxone) plus single dose azithromycin [1g]. Doxycycline is not a viable alternative to azithromycin to treat gonorrhoea as part of dual therapy as prolonged use of this antimicrobial agent in South Africa has resulted in a high prevalence (36-73%) of high-level doxycycline-resistant *N. gonorrhoeae* strains in Gauteng.[19,20]

### **Use of azithromycin at higher [2g] dose to treat suspected cefixime treatment failures**

In the setting of STI syndromic management within South Africa's public healthcare system, it is not yet recommended to undertake laboratory-based antimicrobial susceptibility testing and, rather than lose such patients to follow-up, it should be recommended that suspected cefixime treatment failures receive prompt dual therapy with high dose intramuscular ceftriaxone [1g] and high single oral dose azithromycin [2g]. The only alternative agent to give with the ceftriaxone would be intramuscular gentamicin but currently this is not available in primary health care clinics. Spectinomycin has been used in some settings but this drug is not available within South Africa. The early and effective treatment of patients with suspected ESC-resistant gonorrhoea is of great public health importance if one wishes to prevent transmission of such strains in the community.

### **Use of azithromycin to treat chlamydial infection**

A systematic review and meta-analysis comparing azithromycin and doxycycline for the treatment of genital chlamydia was published by Lau and Qureshi in 2002.[21] Studies were identified by searching computerized English-language databases for the period 1975 to August 2001, supplemented by a manual bibliographic search. Criteria for inclusion were (1) randomized trial design; (2) regimens of oral doxycycline (100 mg twice daily for 7 days) and oral azithromycin (1 g once); (3) males >15 years of age and non-pregnant females >15 years of age; (4) and evaluation of microbial cure at follow-up. Data were extracted on diagnostic assay, follow-up time, study design, sponsorship, patients' characteristics, adverse events, attrition rates, and outcomes. Twelve trials met the inclusion criteria; 1543 patients were evaluated for microbial cure and 2171 for adverse events. Cure rates were 97% for azithromycin and 98% for doxycycline. Adverse events occurred in 25% and 23% of patients treated with azithromycin and doxycycline, respectively. After pooling of the data, differences in efficacy and risk were computed. The efficacy difference for microbial cure (0.01; 95% CI, -0.01-0.02) and the risk difference for adverse events (0.01; 95% CI, -0.02-0.04) between the two drugs were not statistically significant. The authors concluded that azithromycin and doxycycline were equally efficacious in achieving microbial cure and have similar tolerability.

### **Use of azithromycin to treat pelvic inflammatory disease (lower abdominal pain syndrome)**

In the context of primary health care, the lower abdominal pain syndrome (LAP) (which is an alternative name of pelvic inflammatory disease (PID) in the STI syndromic approach) is typically mild and thus associated more with chlamydial infection than severe anaerobic infection or acute gonococcalPID, which are more likely to present to hospital settings. Traditionally, chlamydial PID is treated with a 14 day course of doxycycline [100mg 12-hourly] but gastrointestinal side effects may limit compliance. Compliance with drug therapy could be much improved and the azithromycin was given as directly observed single dose therapy. Clinical trial data is only available for the two dose approach (azithromycin 1g at initiation of treatment on repeated on week later).[22]Savariset *al.* reported that azithromycin [1g] orally given once a week for 2 weeks has demonstrated effectiveness when used in combination with single dose intramuscular ceftriaxone [250mg].[22]Patients with mild PID received an intramuscular injection of 250mg of ceftriaxone, and were randomly assigned to receive 200mg/day of doxycycline for 2 weeks, or 1g of azithromycin per week, for 2 weeks. The degree of pain was assessed on days 2, 7, and 14 and clinical cure was assessed on day 14. From 133 patients eligible for the study, 13 were excluded for having conditions other than PID, 11 were lost on follow-up, and three had oral intolerance to the antibiotics, yielding 106 for protocol analysis. No significant difference was observed regarding the degree of pain between the doxycycline and azithromycin groups. Clinical cure per protocol was 98.2% (56 of 57; 95% confidence interval [CI], 0.9-0.99) with azithromycin, and 85.7% (42 of 49; 95% CI, 0.72-0.93) with doxycycline (P=0.02). In a modified intention to treat analysis, clinical cure was 90.3% (56 of 62; 95% CI, 0.80-0.96) with azithromycin, and 72.4% (42 of 58; 95% CI, 0.58-0.82) with doxycycline (P=.01); a relative risk of 0.35, and a number needed to treat of six for benefit with azithromycin. The authors concluded that, when combined with ceftriaxone, 1g of azithromycin weekly for 2 weeks is equivalent to ceftriaxone plus a 14-day course of doxycycline for treating mild PID.

The Primary Healthcare Expert ReviewCommittee recommended a single dose of azithromycin [1g] for LAP syndrome based on the fact that single dose therapy is adequate for eradication of *Chlamydia trachomatis* in other STI syndromes and because pharmacokinetic data has shown that therapeutic azithromycin concentrations are sustained in tissue and neutrophils for at least 10 days after single dose therapy. [23,24]The single dose azithromycin would need to be administered with single dose intramuscular ceftriaxone [250mg] to treat *N. gonorrhoeae* and any other Gram negative pathogens as well as a 7 day course of metronidazole [400mg 12-hourly] to cover anaerobic infection and bacterial vaginosis.

### **Use of azithromycin to treat epididymo-orchitis (scrotal swelling syndrome, SSW)**

Analogous to discussions mentioned above for LAP, the Essential Drugs Programme's Primary Healthcare Committee used expert advice to recommend replacing a 2 weeks course of doxycycline (100mg 12-hourly) with a single oral dose of azithromycin [1g]. There is no relevant clinical trial data to support this decision but the pharmacokinetic properties of azithromycin suggest that this approach will treat the vast majority of SSW cases successfully. The single

dose azithromycin would need to be administered with single dose intramuscular ceftriaxone [250mg] to treat *N. gonorrhoeae* and any other Gram negative pathogens.

### **Use of azithromycin to treat *M. genitalium* infections**

The topic of *Mycoplasma genitalium* is a complex issue as currently it is not regarded as a major cause of uro-genital pathology in the MUS and VDS syndromes managed at primary health care level in South Africa. *Mycoplasma genitalium* is a sexually transmitted pathogen, causing up to 25% of cases of non-gonococcal urethritis in men, and it is strongly associated with cervicitis and pelvic inflammatory disease in women, and possibly female infertility. Data are inconclusive regarding the role of *M. genitalium* in adverse pregnancy outcomes and ectopic pregnancy. Within South Africa, *M. genitalium* is detected at a prevalence of 2-8% in MUS cases and 3-9% in VDS cases in aetiological surveys conducted in several of South Africa's nine provinces (unpublished data, Centre for HIV and STIs, NICD/NHLS).

It is an extremely difficult organism to grow and only a small number of laboratories in developed countries are able to do this successfully. The detection of *M. genitalium* therefore relies on nucleic acid amplification techniques. The inability of most laboratories to culture the organism hampers attempts to define its antimicrobial susceptibility to drugs commonly used to treat urethritis and cervicitis. Some laboratories are predicting resistance phenotypes based on the presence of characteristic genetic correlates. Although there are no antimicrobial susceptibility data from Africa, data from Australia, Europe and North America suggests that a high prevalence of resistance to doxycycline exists.[25,26] Currently, the usual international first-line treatment is the macrolide antibiotic azithromycin, but an increasing incidence of treatment failure over the last 5 years suggests the emergence of antibiotic resistance possibly through use of single-dose azithromycin [1g] to treat chlamydial infections.[27] Studies have shown that a high proportion of *M. genitalium* infections are cured when azithromycin is given in a longer 5 day course.[28] The mutations responsible for macrolide resistance have been found in the 23S rRNA gene in numerous *M. genitalium* populations.[29,30] A second-line antibiotic, the fluoroquinolone, moxifloxacin, was thought to be a reliable alternative when azithromycin began to fail, but recent studies have identified mutations that may confer fluoroquinolone resistance in the genes *parC* and *gyrA*. [25,29,30]

### **Azithromycin as a treatment for chancroid and lymphogranulomavenereum (LGV)**

Both chancroid and LGV are now very rare in South Africa and this has been hailed as one of the great successes of the syndromic management approach. Aetiological surveys conducted by the Centre for HIV and STIs at NICD in the past 3-5 years have shown that both conditions occur at a prevalence of 1% or less among patients with genital ulcer disease (GUD) (unpublished data, Centre for HIV and STIs, NICD/NHLS). In addition, reports of chancroid/LGV-associated buboes are much less common than 20 years ago. In the current national STI guidelines, a 7 day course of erythromycin [500mg 6-hourly] is included as part of first-line GUD treatment. However, this could be removed from first-line therapy and be replaced by a single oral dose of azithromycin [1g] at one week follow-up for those patients with GUD who are not improving. Expert opinion is that compliance with single dose azithromycin

with be greater than with the 6-hourly regimen for erythromycin. Azithromycin as a single dose is a recognized first-line treatment for chancroid in the guidelines of the WHO, CDC, UK (BASHH) and the European region and replacement of erythromycin with azithromycin would be in line with international expert opinion.[31]We lack treatment trials for the primary ulcerative stage of LGV but expert opinion would support the use of a single dose of azithromycin in the context of genital ulceration in the absence of a bubo.

Additional doses would be required to treat the LGV ano-rectal and inguinal syndromes that comprise the secondary stage. Some clinicians are currently using oral azithromycin 1g given at treatment initiation and repeated at day 7 and 14 to treat LGV proctitis in Europe (D. Lewis, personal communication). However, CDC and many other guidelines still recommend either a 21 days course of erythromycin [500mg 6-hourly] or a combination of 21 days of doxycycline [100mg 12-hourly, for LGV] plus 3 days of ciprofloxacin [500mg 12-hourly, for chancroid] on the basis that there are no randomized controlled trials using azithromycin to treat either LGV ano-rectal syndrome or inguinal buboes. Given the pharmacokinetic properties of azithromycin, the Primary Healthcare Expert Review Committee was of the opinion that two 1g doses of azithromycin given a week apart should provide ample therapy to treat inguinal buboes. Currently, there is not a syndrome for ano-rectal discharge and so the issue of LGV proctitis/proctocolitis was not discussed at the Committee on the basis that it would generally be managed by a doctor within primary care or at the hospital level.

**Advantages and disadvantages of incorporating single dose azithromycin in STI treatment algorithms (most important issues bolded)**

<b>STI syndrome</b>	<b>Current drug</b>	<b>Advantage of switch to single dose azithromycin [1g] (repeated at 1 week for bubo)</b>	<b>Disadvantage of switch to single dose azithromycin [1g] (repeated at 1 week for bubo)</b>
<b>Male urethritis syndrome</b>	Doxycycline 100mg 12-hrly x 7 days	<ul style="list-style-type: none"> <li>• <b>Provides effective dual therapy for <i>N. gonorrhoeae</i> to slow down development of ESC resistant gonorrhoea</b></li> <li>• Currently, &gt;98% of gonococci tested in NICD surveys in South Africa are susceptible to azithromycin <i>in vitro</i> c.f. &lt;30% of gonococci susceptible <i>in vitro</i> to doxycycline</li> <li>• <b>Single dose improves compliance and allows directly observed therapy by nurse</b></li> <li>• Azithromycin 2g oral dose will be needed for manage suspected cefixime treatment failures in combination with high dose intramuscular ceftriaxone</li> <li>• More efficacious against <i>M. genitalium</i> than doxycycline</li> <li>• Not associated with photosensitivity and generally well tolerated</li> </ul>	<ul style="list-style-type: none"> <li>• May increase the prevalence of macrolide resistant <i>M. genitalium</i></li> <li>• Increased cost c.f. doxycycline</li> </ul>
<b>Vaginal discharge syndrome (non-pregnant/non-breast feeding)</b>	Doxycycline 100mg 12-hrly x 7 days	<ul style="list-style-type: none"> <li>• <b>Provides effective dual therapy for <i>N. gonorrhoeae</i> to slow down development of ESC resistant gonorrhoea</b></li> <li>• Currently, &gt;98% of gonococci tested in NICD surveys in South Africa are susceptible to azithromycin <i>in vitro</i> c.f. &lt;30% of gonococci susceptible <i>in vitro</i> to doxycycline</li> <li>• <b>Single dose improves compliance and allows directly observed therapy by nurse</b></li> <li>• More efficacious against <i>M. genitalium</i> than doxycycline</li> <li>• Not associated with photosensitivity and generally well tolerated</li> </ul>	<ul style="list-style-type: none"> <li>• May increase the prevalence of macrolide resistant <i>M. genitalium</i></li> <li>• Increased cost c.f. doxycycline</li> </ul>
<b>Vaginal discharge syndrome (pregnant/breast feeding)</b>	Amoxicillin 500mg 8-hrly x 7 days	<ul style="list-style-type: none"> <li>• Same comments for gonorrhoea as above</li> <li>• <b>Allows same drug regimen for all women with vaginal discharge syndrome (removes risk of medico-legal issues arising from prescribing of doxycycline to pregnant and breast-feeding women)</b></li> <li>• <b>Single dose improves compliance and allows directly observed therapy by nurse</b></li> </ul>	<ul style="list-style-type: none"> <li>• May increase the prevalence of macrolide resistant <i>M. genitalium</i></li> <li>• May cause some nausea in pregnant women which can be avoided by ensuring azithromycin is taken after food</li> <li>• Increased cost c.f. amoxicillin</li> </ul>

		<ul style="list-style-type: none"> <li>• Has clinical activity again <i>M. genitalium</i> unlike amoxicillin</li> </ul>	
<b>Scrotal swelling syndrome</b>	Doxycycline 100mg 12-hrly x 14 days	<ul style="list-style-type: none"> <li>• <b>Provides effective dual therapy for <i>N. gonorrhoeae</i> to slow down development of ESC resistant gonorrhoea</b></li> <li>• Currently, &gt;98% of gonococci tested in NICD surveys in South Africa are susceptible to azithromycin <i>in vitro</i> c.f. &lt;30% of gonococci susceptible <i>in vitro</i> to doxycycline</li> <li>• <b>Single dose improves compliance and allows directly observed therapy by nurse</b></li> <li>• More efficacious against <i>M. genitalium</i> than doxycycline</li> <li>• Not associated with photosensitivity and generally well tolerated</li> </ul>	<ul style="list-style-type: none"> <li>• Increased cost c.f. doxycycline</li> <li>• May have less anti-inflammatory activity than doxycycline but this can be overcome with use of ibuprofen</li> <li>• <b>No randomized controlled trials to support use of azithromycin in this syndrome – recommendation to switch would be based on expert opinion</b></li> </ul>
<b>Lower abdominal pain syndrome (non-pregnant/non-breast feeding)</b>	Doxycycline 100mg 12-hrly x 14 days	<ul style="list-style-type: none"> <li>• <b>Provides effective dual therapy for <i>N. gonorrhoeae</i> to slow down development of ESC resistant gonorrhoea</b></li> <li>• Currently, &gt;98% of gonococci tested in NICD surveys in South Africa are susceptible to azithromycin <i>in vitro</i> c.f. &lt;30% of gonococci susceptible <i>in vitro</i> to doxycycline</li> <li>• <b>Single dose improves compliance and allows directly observed therapy by nurse</b></li> <li>• More efficacious against <i>M. genitalium</i> than doxycycline</li> <li>• Not associated with photosensitivity and generally well tolerated</li> </ul>	<ul style="list-style-type: none"> <li>• Increased cost c.f. doxycycline</li> <li>• <b>One randomized controlled trial to support use of azithromycin given as two single 1g doses given a week apart</b></li> <li>• <b>No randomized controlled trials to support use of the single 1g dose of azithromycin in this syndrome – recommendation to switch would be based on expert opinion</b></li> </ul>
<b>Genital ulcer syndrome</b>	Erythromycin 500mg 6-hrly x 7 days	<ul style="list-style-type: none"> <li>• <b>Single dose improves compliance and allows directly observed therapy by nurse</b></li> <li>• Will now only be given as a second line therapy to patients with genital ulceration not responding to acyclovir and benzathine penicillin – this will reduce cost of treating this syndrome</li> </ul>	<ul style="list-style-type: none"> <li>• A small number of HIV-immunosuppressed patients may require a second treatment if chancroid is present – however, both chancroid and LGV are rare these days (each disease accounts for &lt;1% of genital ulcers)</li> <li>• Increased cost c.f. erythromycin</li> </ul>
<b>Bubo</b>	Erythromycin 500mg 6-hrly x 14 days	<ul style="list-style-type: none"> <li>• <b>A 1g dose of azithromycin, repeated after a week at clinical review, improves compliance and allows directly observed therapy by nurse</b></li> </ul>	<ul style="list-style-type: none"> <li>• Increased cost c.f. erythromycin</li> </ul>



## References

1. Lode H. The pharmacokinetics of azithromycin and their clinical significance. *Eur J Clin Microbiol Infect Dis*, 10, 807-812 (1991).
2. Bignell C, Garley J. Azithromycin in the treatment of infection with *Neisseria gonorrhoeae*. *Sex Transm Infect*, 86, 422-426 (2010).
3. World Health Organization. *Guidelines for the management of sexually transmitted infections* (WHO, Geneva, 2003).
4. Newman LM, Moran JS, Workowski KA. Update on the management of gonorrhoea in adults in the United States. *Clin Infect Dis*, 44 Suppl 3, S84-101 (2007).
5. Ito M, Yasuda M, Yokoi S *et al*. Remarkable increase in central Japan in 2001-2002 of *Neisseria gonorrhoeae* isolates with decreased susceptibility to penicillin, tetracycline, oral cephalosporins, and fluoroquinolones. *Antimicrob Agents Chemother*, 48, 3185-3187 (2004).
6. Tanaka M, Nakayama H, Tunoe H *et al*. A remarkable reduction in the susceptibility of *Neisseria gonorrhoeae* isolates to cepheims and the selection of antibiotic regimens for the single-dose treatment of gonococcal infection in Japan. *J Infect Chemother*, 8, 81-86 (2002).
7. Deguchi T, Yasuda M, Yokoi S *et al*. Treatment of uncomplicated gonococcal urethritis by double-dosing of 200 mg cefixime at a 6-h interval. *J Infect Chemother*, 9, 35-39 (2003).
8. Ohnishi M, Golparian D, Shimuta K *et al*. Is *Neisseria gonorrhoeae* initiating a future era of untreatable gonorrhoea? Detailed characterization of the first high-level ceftriaxone resistant strain. *Antimicrob Agents Chemother*, 55, 3538-3545 (2011).
9. Unemo M, Golparian D, Nicholas R, Ohnishi M, Gallay A, Sednaoui P. High-level cefixime- and ceftriaxone-resistant *Neisseria gonorrhoeae* in France: novel penA mosaic allele in a successful international clone causes treatment failure. *Antimicrob Agents Chemother*, 56, 1273-1280 (2012).
10. Camara J, Serra J, Ayats J *et al*. Molecular characterization of two high-level ceftriaxone-resistant *Neisseria gonorrhoeae* isolates detected in Catalonia, Spain. *J Antimicrob Chemother*, 67, 1858-1860 (2012).
11. Health Protection Agency. Gonococcal Resistance to Antimicrobials Surveillance Programme (GRASP) Action Plan for England and Wales: Informing the Public Health Response. (Ed.^(Eds) (HPA, London, 2013)
12. Bignell C, Fitzgerald M. UK national guideline for the management of gonorrhoea in adults, 2011. *Int J STD AIDS*, 22, 541-547 (2011).
13. Centers for Disease Control and Prevention. Cephalosporin-resistant *Neisseria gonorrhoeae* public health response plan. (Ed.^(Eds) (CDC, Atlanta, 2012)
14. Centers for Disease Control and Prevention. Update to CDC's Sexually transmitted diseases treatment guidelines, 2010: oral cephalosporins no longer a recommended treatment for gonococcal infections. *MMWR Morb Mortal Wkly Rep*, 61, 590-594 (2012).
15. Lewis DA, Scott L, Slabbert M *et al*. Escalation in the relative prevalence of ciprofloxacin-resistant gonorrhoea among men with urethral discharge in two South African cities: association with HIV seropositivity. *Sex Transm Infect*, 84, 352-355 (2008).
16. Lewis DA. Gonorrhoea resistance among men-who-have-sex-with-men: what's oral sex got to do with it? *S Afr J Epid Infect*, 28, 77 (2013).
17. Lewis DA, Sriruttan C, Muller EE *et al*. Phenotypic and genetic characterization of the first two cases of extended-spectrum-cephalosporin-resistant *Neisseria gonorrhoeae* infection in South Africa and association with cefixime treatment failure. *J Antimicrob Chemother*, 68, 1267-1270 (2013).
18. Lewis DA. The role of core groups in the emergence and dissemination of antimicrobial-resistant *N gonorrhoeae*. *Sex Transm Infect*, 89 Suppl 4, iv47-51 (2013).
19. Fayemiwo SA, Muller EE, Gumede L, Lewis DA. Plasmid-mediated penicillin and tetracycline resistance among *Neisseria gonorrhoeae* isolates in South Africa: prevalence, detection and typing using a novel molecular assay. *Sex Transm Dis*, 38, 329-333 (2011).
20. de Jongh M, Dangor Y, Adam A, Hoosen AA. Gonococcal resistance: evolving from penicillin, tetracycline to the quinolones in South Africa - implications for treatment guidelines. *Int J STD AIDS*, 18, 697-699 (2007).
21. Lau CY, Qureshi AK. Azithromycin versus doxycycline for genital chlamydial infections: a meta-analysis of randomized clinical trials. *Sex Transm Dis*, 29, 497-502 (2002).
22. Savaris RF, Teixeira LM, Torres TG, Edelweiss MI, Moncada J, Schachter J. Comparing ceftriaxone plus azithromycin or doxycycline for pelvic inflammatory disease: a randomized controlled trial. *Obstet Gynecol*, 110, 53-60 (2007).
23. Amsden GW, Gray CL. Serum and WBC pharmacokinetics of 1500 mg of azithromycin when given either as a single dose or over a 3 day period in healthy volunteers. *J Antimicrob Chemother*. 2001 Jan;47(1):61-6.
24. Sampson MR, Dumitrescu TP, Brouwer KL, Schmith VD. Population pharmacokinetics of azithromycin in whole blood, peripheral blood mononuclear cells, and polymorphonuclear cells in healthy adults. *CPT Pharmacometrics Syst Pharmacol*. 2014 Mar 5;3:e103.
25. Manhart LE, Broad JM, Golden MR. *Mycoplasma genitalium*: should we treat and how? *Clin Infect Dis*, 53 Suppl 3, S129-142 (2011).

26. Mena LA, Mroczkowski TF, Nsuami M, Martin DH. A randomized comparison of azithromycin and doxycycline for the treatment of *Mycoplasma genitalium*-positive urethritis in men. *Clin Infect Dis*, 48, 1649-1654 (2009).
27. Jensen JS, Bradshaw CS, Tabrizi SN, Fairley CK, Hamasuna R. Azithromycin treatment failure in *Mycoplasma genitalium*-positive patients with nongonococcal urethritis is associated with induced macrolide resistance. *Clin Infect Dis*, 47, 1546-1553 (2008).
28. Bjornelius E, Anagnrius C, Bojs G *et al*. Antibiotic treatment of symptomatic *Mycoplasma genitalium* infection in Scandinavia: a controlled clinical trial. *Sex Transm Infect*, 84, 72-76 (2008).
29. Tagg KA, Jeoffreys NJ, Couldwell DL, Donald JA, Gilbert GL. Fluoroquinolone and macrolide resistance-associated mutations in *Mycoplasma genitalium*. *J Clin Microbiol*, 51, 2245-2249 (2013).
30. Pond MJ, Nori AV, Witney AA, Lopeman RC, Butcher PD, Sadiq ST. High Prevalence of Antibiotic-Resistant *Mycoplasma genitalium* in Nongonococcal Urethritis: The Need for Routine Testing and the Inadequacy of Current Treatment Options. *Clin Infect Dis*, 58, 631-637 (2013).
31. Lewis DA. Epidemiology, clinical features, diagnosis and treatment of *Haemophilus ducreyi* - a disappearing pathogen? *Expert Rev Anti Infect Ther*, in press (2014).